Caterpillar assembly #1070997 drawings for  3516C Locomotive Engine.
* Last version maybe changed.
1

Electrical And Starting System Assembly 107-0997 Starting Motor GP-ELECTRIC(Caterpillar 3516C locomotive engine)

Part NO. 107-0997
Name Starting Motor GP-ELECTRIC
Section Electrical And Starting System
Modifier -
SNP KWT IESCN SEBP70190412
Updated 2018-10-12
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

heavy-cat.com have excellent quality Guarantee.

CAT 3516C Electrical And Starting System 107-0997 Assembly

107-0997 Starting Motor GP-ELECTRIC , Part OF 451-9908 Starting Motor GP-ELECTRIC, AN Attachment
Model: Caterpillar 3516C
Catalog: Locomotive Engine
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 1 0S-1597 0S-1597 Bolt 1/4-28X1-IN C 13 N
1 7 7M-0327 7M-0327 WASHER-THRUST 17.4X25.4X1.6-MM THK 1 N
1 10 9H-3757 9H-3757 Washer 0.516X1X0.094-IN THK 2 N
1 11 7X-0562 7X-0562 WASHER-HARD 13.5X19X0.8-MM THK 6 N
1 12 6V-8188 6V-8188 Nut 1/2-13-THD 6 N
1 14 8T-4205 8T-4205 WASHER-HARD 7.2X14.5X2-MM THK 4 N
1 16 6V-1322 6V-1322 Bolt 1/4-20X0.375-IN 4 N
1 19 3R-8797 3R-8797 Screw & Washer AS 3/8-24X0.72-IN C 12 N
1 22 1S-7446 1S-7446 SCREW-MACHINE 8-32X0.437-IN 3 N
1 24 9S-2544 9S-2544 SCREW-HEX Head 8-32X11.13-MM 6 N
1 25 3T-9525 3T-9525 Plate AS-BRUSH STARTING MOTOR Y 1 N
1 37 1T-0808 1T-0808 Washer 0.516X0.812X0.09-IN THK C 2 N
1 46 9M-7609 9M-7609 Spring SHIFT LEVER 1 N
1 48 3E-7771 3E-7771 Housing AS STARTING MOTOR 1 N
1 53 4L-2729 4L-2729 Washer 0.844X1.9X0.188-IN THK 1 N
1 57 5M-3034 5M-3034 Locknut 5/16-24-THD 1 N
1 58 1M-9971 1M-9971 Spacer 0.835X1.72X0.188-IN THK 1 N
1 63 8C-9660 8C-9660 Washer 4.6X7.9X0.8-MM THK 3 N
1 65 5J-5314 5J-5314 Bolt 5/16-18X1.5-IN 5 N
1 66 3N-3763 3N-3763 KIT-TERMINAL STARTING MOTOR 1 N
1 70 7X-3373 7X-3373 Bolt 5/16-18X0.88-IN 1 N
1 72 4B-2049 4B-2049 Nut 10-32-THD 2 N
1 73 8T-0328 8T-0328 WASHER-HARD 5.5X10X1-MM THK 10 N
1 1 036-9823 036-9823 Bolt 1/4-28X1-IN 13 N
1 19 3F-0379 3F-0379 SCREW-POLE Shoe 3/8-24-THD 12 N
1 27 3T-4711 3T-4711 Screw AS 10-32X17.5-MM 12 N
1 28 7F-3525 7F-3525 WASHER-SPECIAL 0.207X0.39X0.09-IN THK 6 N
1 37 7F-3491 7F-3491 Washer 0.516X1X0.094-IN THK 2 N
S: KWT / KWT (1 ~ 99999)
: (INCLUDES Parts Marked J IN GRAPHIC) B: Use AS Required C: Change From Previous Type Y: Separate Illustration

*Assembly 107-0997 Starting Motor GP-ELECTRIC Suitable for 3516C Locomotive Engine Electrical And Starting System
*Original 107-0997 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 107-0997 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

heavy-cat.com have professional services.

heavy-cat.com global.